



## Independent Lab Sound Test Reports for NAA 1550

### Quick Reference Chart (Tile & Wood)

		WITH Suspended Ceiling	WITHOUT Suspended Ceiling
<b>12 Inch Porcelain Tile Flooring (On 6" Concrete Slab)</b>	IIC Test	<b>64</b>	<b>47</b>
	Delta IIC Test	<b>n/a</b>	<b>16</b>
	STC Test	<b>66</b>	<b>52</b>
<b>Engineered Wood (On 6" Concrete Slab)</b>	IIC Test	<b>71</b>	<b>51</b>
	STC Test	<b>66</b>	<b>51</b>



## Independent Lab Sound Test Reports for NAA 1550

### Tests Summary

<b>PORCELAIN TILE</b>		
<b>12 Inch Porcelain Tile Flooring (On 6” Concrete Slab)</b>	IIC Test WITH Suspended Ceiling	Pgs 2-5
	IIC Test WITHOUT Suspended Ceiling	Pgs 6-9
	Delta IIC Test WITHOUT Suspended Ceiling	Pgs 10-15
	STC Test WITH Suspended Ceiling	Pgs 16-19
	STC Test WITHOUT Suspended Ceiling	Pgs 20-23



## Independent Lab Sound Test Reports for for NAA 1550

### Tests Summary

<b>ENGINEERED WOOD</b>		
<b>Engineered Wood (On 6" Concrete Slab)</b>	IIC Test WITH Suspended Ceiling	Pgs 2-5
	IIC Test WITHOUT Suspended Ceiling	Pgs 6-9
	STC Test WITH Suspended Ceiling	Pgs 10-13
	STC Test WITHOUT Suspended Ceiling	Pgs 14-17